saronis. FCC RF Test Report

Report No. : FG792101A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

o
v
Ref Level 30.00 dBm _ Offset 14.40 08 RBW 100 kHz Ref Level 30.00 d6m  Offset 151008  RBW 100 kHz
o ALt 30de  SWT 37.9 ys & VBW 300 kHz  Mode Auto FFT 30d8  SWT 37.9 ys & VBW 300 kHz2  Mode Auto FFT
(@ 17k Max
Mil1] 19.16 dBm| MI[1] 18.73 dBm)|
20 11 825.53100 MHz 1 1.85300900 GHz|
i RPN PRy 1.145854146 MHz PRSI Sy s 1.155844156 MHz
/ \ L N2
10 ¥
A\
/
° / ] / \
10 d : {
. - \ o \
20 S =
Z = =~ p v,
R . & T—
30d
-40
50
60
CF 826.4 MHzZ 1001 pts Span 10.0 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 1 825,531 MHz 10.16 dém M1 1 1.853009 GHz 18.73 dém
T1 1 824.32208 MHz 9.19 dem Occ Bw 4.145854146 MHz 1.8503221 GHz .76 dem Oce Bw 4,155844156 MHz
T2 1 528.46793 MHz 3.10 dem 1.8544779 GHz .08 dBm
~
] Wik wa ] . e
Date: 16.AUG. 2017 23:01:03 Date: 16.AUG.2017 20:59:03
o o
v
Ref Level 30.00 dBm  Offset 14.40 08 RBW 100 kHz Ref Level 30.00 dém  Offset 151008  RBW 100 kHz
o ALt 30 de  SWT 37.9 s @ VBW 300 kHz  Mode Auto FFT 30d8  SWT 37.9 ys & VBW 300 kHz  Mode Auto FFT
(@ 17k Max
mi[1] 17.85 dBm)| M1l 19.24 dBm
20 M1 836.97900 MHZ| M1 1.88057900 GHz|
i PETTN SV PR ae 1.135864136 MHz, | [ oprie. 4.135864136 MHZ|
/ 2 o NE
10 5 3 7
/ \
/ ) /
§ \
[ \ / \
10 f \ / \
N
20d - [ b — ‘\]/ -
WU/M”"M\’W A\ ¥ " S AV, V Va7
e
40
50
60
CF 836.4 MHzZ 1001 pts Span 10.0 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | X-value | Y-value | _Function | Function Result |
M1 1 836.979 MHz 17.85 dém 1.880579 GHz 19.24 dém
T1 1 834.33207 MHz 9.37 dém Occ Bw 4,135864136 MHz 1.8779321 GHz 9.72 d8m Occ Bw 4.135864136 MHz
T2 1 838.46793 MHz 8.98 dem 1.8820679 GHz 10.21 dBm
g
] — ] e
Date: 16.AUG.2017 23:01:37

Date: 16.AUG 2017 20:59:36

Highest Channel

Highest Channel

] =

o
v
Ref Level 30.00 dBm  Offset 14.40 d8  RBW 100 kHz Ref Level 30.00 d6m  Offset 15.10d8  RBW 100 kHz
o ALt 30 d8  SWT 37.9 s & VBW 300 kHz  Mode Auto FFT 30d8  SWT 37.9 ys & VBW 300 kHz  Mode Auto FFT
(@ 17k Max
mi[1] 19.12 dBm)| mil1] 19.10 dBm
11 845.73100 MHz M1 1.90817900 GHz
20 PSS L e L 4.125874126 MHZ| pre it |_ASREC R 1.145854146 MHz
T4V ]2 o ~ T2
10 e
F, \ /
/
° / \ '
| \ f
7V
- { \ /
g —~—
ST \V / Bade’ WS
| 20°a6m e
O,
-40
50
-60
CF 8346.6 MHz 1001 pts Span 10.0 MHZ 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | X-value | Y-value |_Function Function Result |
M1 1 845,731 MHz 16.12 dém 1.908179 GHz 1.10 dém
T1 1 844.53207 MHz 8.94 dBm Occ Bw 4.125874126 MHz 19055221 GHz 9.54 dBm Oce Bw 4.145854146 MHz
T2 1 848.65794 MHz 9.6 d8m 1.9096679 GHz 10.36 dem
)i ] G W

Date: 16 AUG 2017 23.02.08

J TR e

Date: 16.AUG.2017 21:00:13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPPC2100

Page Number 1 A22 of A40
Report Issued Date : Dec. 04, 2017
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2



saronis. FCC RF Test Report

Report No. : FG792101A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum &
Ref Level 30.00 dBm  Offset 15,108  RBW 100 kHz
o att 30d8  SWT  37.0 s @ VBW 300 kHz _Mode Auto FET
(@ 17k Max
M1l 19.58 dBm
iy 1.71153100 GHz
e e e T 0eG R, 4.125874126 MHz
T4 \ g
o / 3
J \
0 ] >
10 d f \‘
. ~ \
3 - ~ M
v [
30 d8 B oo v
-40
50
60 dB
CF 1.7124 GHz 1001 pts Span 10.0 MHZ
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.711631 GHz 19.58 dém
T1 1 17103421 GHz 9.47 dBm Oce Bw 4.125874126 MHz
T2 1 17144673 GHz 2.91 dBm

J

Date: 16.AUG.2017 21:20:11

Middle Channel

Spectrum -
Ref Lovel 30.00 dm  Offset 151036 RBW 100 k2

o ALt 30 de  SWT 37.9 s @« VBW 300 kHz Mode Auto FFT
(@ 17k Max
M 19.23 dBm|
on 11 1.73317900 GHz
N e N | P N BEG Bk, 4.115884116 MHz|
1£% i i
\
\
\
|
N
M VN ~
T
-40
50
60
CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 1 1.733179 GHz 16.23 dam
Tk 1 1.7305421 GHz 9.91 d8m Occ Bw 4,115884116 MHz
T2 1 17346579 GHz 10.14 d8m

J @i e

Date: 16.AUG. 2017 21:20:48

Highest Channel

Spe m 2
Ref Level 30.00 dBm  Offset 15.10 08 RBW 100 kHz
o ALt 30 d8  SWT 37.9 s @« VBW 300 kH2 Mode Auto FFT
(@ 17k Max
mil1] 19.89 dBm|
1 1.75173100 GHz
20 X
5 o S | N6 4125874126 MHz|
T we
10 y
A /
]
{
i3 j \
~ Ao
20d y
AN A
308 —
-40
50
60
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 1 1.751731 GHz 16.89 dam
T 1 1.7505321 GHz 10.00 d8m Occ Bw 4.,125874126 MHz
T2 1 1,7546579 GHz .98 d8m

] T e

Date: 16,AUG 2017 21.21:24

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPPC2100

Page Number 1 A23 of A40
Report Issued Date : Dec. 04, 2017
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2



SPORTON LAB.

FCC RF Test Report

Report No. : FG792101A

CDMA BCO (1xRTT)

CDMA BC1(1xRTT)

Lowest Channel

Lowest Channel

Date: 15NOV.2017 09:28:30

trum = k=2
Ref Level 30.00 dBm _ Offset 14.40 0B w RBW 30 kHz Ref Level 30.00 dém  Offset 1510 8 w RBW 30 kHz
o ALt 30de  SWT 63.3 ys @ VBW 100 kHz  Mode Auto FFT o Att SWT 63.3 ys @ VBW 100 kHz  Mode Auto FFT
(@ 17k Max (@ 17k Max
Ml 17.49 dBm)| - M1l 19.82 dBm
20 1 824.40830 MHz| 20 n 1.85118410 GHz
2 ] X L OSSR e 1-270729271 MHZ / A A S Qoe B~ 1.282717283 MHz|
10 = 5 10 v
§ 5 / %
7
/ \ ] -
104 \ l.1a -
-20d J - 20 d
o~ M N
-30d -30
40 -40
50 S0
60 -60
CF 824.7 MHz 1001 pts Span 2.0 MHz CF 1.85125 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value |___Y-value | Function | Function Result |
M1 1 824.4083 MHz 17.49 dém M1 1 1.8511841 GHz 19.82 dam
T1 1 824.06264 MHz 9.88 dBm Occ Bw 1.270729271 MHz T1 1 1.85060664 GHz 12.84 dém Occ Bw 1.282717283 MHz
T2 1 825.33337 MHz .95 dBm T2 1 1.85188936 GHz 12.42 dBm
~r ~r

] i wa

Date: 27.SEP 2017 11:57.03

Middle Channel

Middle Channel

Date: 15NOV.2017 09:29:10

trum - 2
Ref Level 30.00 dBm _ Offset 14.40 0B w RBW 30 kHz Ref Level 30.00 dBm  Offset 1510 8 w RBW 30 kHz
o ALt 30 de  SWT 63.3 ys @ VBW 100 kHz  Mode Auto FFT o Att 30d8  SWT 63.3 ys @ VBW 100 kHz  Mode Auto FFT
(@ 17k Max (@1Pk Max
Ml 17.75 dBm| " M) 19.84 dBm
o0 M 836.19630 MHz 20 v 1.87998600 GHz
= ~——— Sse B 1270729271 MHz T~ [ S0O BN oy 1.200719281 MHZ
10 10 di '
/ \ / N\
o 7 ‘\ o
/ / \
-10d -10 d ,
/ \ Jocsr? o~
d { d
-20 -20
wof / TN
E0d 20 d
40 -40
50 S0
60 -60
CF 836.52 MHz 1001 pts Span 2.0 MHz CF 1.88 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc| X-value | Y-value | _Function | Function Result |
M1 1 836.1963 MHz 17.75 dém M1 1 1.879986 GHz 19.84 dam
T1 1 835.88464 MHz 9.77 dém Occ Bw 1.270729271 MHz T1 1 1,87935864 GHz 12.09 dém Occ Bw 1.280719281 MHz
T2 1 837.15536 MHz .52 d8m T2 1 1.88063936 GHz 11.94 dBm
~ ~

J i wa

Date: 27 SEP 2017 11:57.36

Highest Channel

Highest Channel

3 Spectrum b
Ref Level 30.00 d8m Offset 14.40 dB w RBW 30 kHz Ref Level 30.00 dBm Offset 15.10 dB w RBW 30 kHz
o ALt 30 d8  SWT 63.3 ys @ VBW 100 kHz  Mode Auto FFT o Att 30d8  SWT 63.3 us @ VBW 100 kHz Mode Auto FFT
@ 1Pk Max @ 1Pk Max
mi[1]) 17.76 dBm)| mi[1] 19.91 dBm)|
M 848.65170 MHz| ¥ 1.90878400 GHz|
“ Tt ¢ ssen 1.268731269 MHz 20 ;F/ Sy VeSS mpme s WMW“/\A,M,\ 1278721279 MHZ|
10 v 10 d
if \
0 / 0 -
10 / 10 di / \
/ \ e
-20 d f & -20 d
> VN
10 d o -30d
-40 -40
<50 di -50
60 -60
CF 848.31 MHz 1001 pts Span 2.0 MHz CF 1.90875 GHz 1001 pts Span 2.0 MHz
Marker larker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 848.6517 MHz 17.76 dém M1 1 1.908784 GHz 19.91 d&m
T1 1 B847.67464 MHz 10.16 d8m Occ Bw 1.268731269 MHz T1 1 1.90811264 GHz 12.12 dém Occ Bw 1.278721279 MHz
T2 1 848.94337 MHz 10.12 dB8m T2 1 1.90939136 GHz 11.66 dBm
)i ] TR e )i ) L e
Date: 15NOV.2017 06.29:44 Date: 27 SEP 2017 11:58.06
Sporton International (Kunshan) Inc. Page Number 1 A24 of A40
TEL : +86-512-57900158 Report Issued Date : Dec. 04, 2017
FAX : +86-512-57900958 Report Version . Rev. 01

FCC ID : WYPPC2100

Report Template No.: BU5-FG22/24/27 Version 1.2



= as. FCC RF Test Report Report No. : FG792101A

Conducted Band Edge

GSM850 (GSM)

Lowest Band Edge Highest Band Edge

=)
Spectrum u%:l Spectrum —

Ref Level 30.00 dBm Offset 14.40 dg Mode Auto Sweep Ref Level 30.00 dBm Offset 14.40 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max
Limit ¢heck PABS |_SPURIRWE CHBEKABS PABS

Line _$PURIOUS_JLINE_ABS_ PABS i 20 ghipd —FPURIOUS_LINE_ABS PABS

- /
| ol

W -60 dBm—

Start 820.0 MHz 2003 pts Stop 824.5 MHz Start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,94755 MHz -48.27 dém -35.27 dB 848.500 MHz 849,000 MHz 10,000 kHz 848.86876 MHz 21,58 dBm “13.42 db
823.000 MHz 824.000 MHz 3.000 kHz 823.99701 MHz -15.34 dBm -2.34 dB 849,000 MHz 850.000 MHz 3.000 kHz 849,01697 MHz -18.41 dBm -5.41 dB
824.000 MHz 824,500 MHz 10.000 kHz 824.26697 MHz 22.10 dBm -12.90 dB 850.000 MHz 855,000 MHz 100,000 kHz 850,00749 MHz -48.,19 dBm -35.19 dB

( JU J

Date: 16.AUG.2017 19:03:34 Date: 16.AUG.2017 19.05:40

( )i ] {111 —

JL

GSM850 (EDGE class 8)

Lowest Band Edge Highest Band Edge

Spectrum r-%' Spectrum

Ref Level 30.00 dém Offset 14.40 d@ Mode Auto Sweep Ref Level 30.00 dém Offset 14.40 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max

Limit ¢heck PABS _SPURIRINE CHYEKABS, PABS
Sl s s »AES Lind _$PURIOUS_LINE_ABS PABS
_Line $PURIOUS_LINE_ABS_ PABS 20 dBm—+— B = =

US_LINE_ABS_ |
FINTY | [
[1 I l\
J -40d
—— 4 -50 dB e
f 1 "
M‘ﬂ -60 dB
et m
Start 820.0 MHz 2003 pts Stop 824.5 MHz ] | (| Start 848.5 MHz 2003 pts Stop 855.0 MHz
|Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,93856 MHz -50.68 dém -37.68 dB 848,500 MHz 849,000 MHz 10,000 kHz 848,79890 MHz 16.57 dBm -18.43 dB
823.000 MHz 824.000 MHz 3.000 kHz 823,98703 MHz -25.65 dém -12.65 dB 849,000 MHz 850,000 MHz 3,000 kHz 849.01697 MHz -26.75 dBm -13.75 dB
824.000 MHz 824.500 MHz 10.000 kHz 824.20010 MHz 15.43 d8m -19.57 dB 850.000 MHz 855.000 MHz 100,000 kHz 850.02747 MHz -50.67 dBm -37.67 dB
T
( JU J ( )| J anmn e
Date: 16.AUG.2017 19:23:27 Date: 16.AUG.2017 19:25:21
Sporton International (Kunshan) Inc. Page Number 1 A25 of A40
TEL : +86-512-57900158 Report Issued Date : Dec. 04, 2017
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : WYPPC2100 Report Template No.: BU5-FG22/24/27 Version 1.2



SPORTON LAB.

FCC RF Test Report

Report No. : FG792101A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

m n\? Spectrum u%:
Ref Level 30,00 dém Offset 15.10 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 15.10 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max 1 Max
Limit ¢heck |_SPURIRIHE CHBEKABS _ PABS
Line _$PURIOUS_|LINE_ABS ine |$PURIOUS_LINE_ABS PABS
20db 20 diilie A BPURIOUS_LINE_AB
Y| !
{ \ 0 gem
T =Jidemy
5_LINE_, k \
J 0 der h
30 d
j 40 dB ,\
-50 d y"
-60 dBm—
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -38.90 dBm -25.90 d& 1.909 GHz 1.910 GHz 10,000 kHz 1,90980 GHz 22,05 dBm -12.95 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.85000 GHz | -16.98 dBm -3.98 dB 1,910 GHz 1.911 GHz 3.000 kHz 1,91001 GHz -21.19 dBm -8.19 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85027 GHz 21.84 dBm -13.16 dB 1.911 GHz 1,915 GHz 1.000 MHz 1.91101 GHz -38.51 dém -25.51 dB
aig
J{ J [ [ L J J (O]

Date: 16.AUG.2017 19:45:20

Date: 16.AUG.2017 19:46:51

GSM1900 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

Spectrum :g: Spectrum —
Ref Level 30.00 dem _ Offset 15.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.10 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max Max
Limit §heck PURIRIE CHYEK: PABS
20 ghine _PPURIOUS_LINE_ABS PABS 20 dhine LPURIOUS_LINE_ABS PABS
Al
od [ \ 0dpm \
-1p d
5_LINE_ABS_ ’ \ l
-2p dB
-30 dBm H 0 dBm
-40 d -40d
ISV, o 1 k e o
s0d s0d t
.60 dB M WWM‘( -60 dBm—|
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -41.81 dém -28.81 dB 1.909 GHz 1.910 GHz 10,000 kHz 1.90981 GHz 15.72 dém -19.28 db
1.849 GHz 1.850 GHz 3.000 kHz 1.84996 GHz -28.69 dBm -15.69 dB 1,910 GHz 1.911 GHz 3,000 kHz 1,91002 GHz -28.64 dBm -15.64 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85023 GHz 16.48 dBm -18.52 dB 1.911 GHz 1,915 GHz 1.000 MHz 1.91101 GHz -41.50 dBm -28.50 dB
) -
L JU J a W ( )i ] T e

Date: 16.AUG.2017 20:14:37

Date: 16.AUG.2017 20:16:05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPPC2100

Page Number

1 A26 of A40

Report Issued Date : Dec. 04, 2017

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2



SPORTON LAB.

FCC RF Test Report

Report No. : FG792101A

WCDMA Band V

(RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

p um

Spectrum

Ref Level 30.00 dBm Offset 14.40 d& Mode Auto Sweep

Ref Level 30.00 dem  Offset 14.40 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AVgPWr
Limit ¢heck _SPURIRIWE CHBEKABS PABS
20 ghine _BPURIOUS_LINE_ABS_ 20 ghine —FPURIOUS_LINE_ABS PABS
10d
pree ™~ 5 il
\ \
/ e
LINE_ABS_ \ \
}f \ -30 der }
0 d
MM A~
-40d d
S0d ]
60 d
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822.82168 MHz -30.67 dém -17.67 d8 844.000 MHz 849.000 MHz 100,000 kHz 845.75075 MHz 7.55 dBm -27.45 dB
823.000 MHz 824,000 MHz 50.000 kHz 823,99900 MHz -24.94 dém -11.94 d8 849,000 MHz 850.000 MHz 50,000 kHz 849.00100 MHz -27.59 dBm -14.50 dB
824.000 MHz 829.000 MHz 100.000 kHz 825.52597 MHz 7.52 dém -27.48 dB 850.000 MHz 855,000 MHz 100.000 kHz 850.14236 MHz -36.32 dBm -23.32 dB
) Nig
{ JU J ( )y ) T )

Date: 16.AUG.2017 23.05:05

Date: 16.AUG.2017 23.07:59

WCDMA Band I

(RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum # Z¥|[| Spectrum #
Ref Level 30.00 dBm Offset 15.10 d@ Mode Auto Sweep Ref Level 30.00 dBm Offset 15.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIRIE CHYEKABS PABS
2 _$ s s ABS Line _$PURIOUS_|LINE_ABS._ PABS
D‘l ine _$PURIOUS_LINE_ABS_ PA| 20 dBmE
10 der
o
od |
7
/ b? d \
" , & 1
S_LINE_ABS_ \
o di A
e i \ Sod FaX N Mt Y
\an T ed
-40d
-50 dey
-60 dey
Start 1.845 GHz 2503 pts Stop 1.855 GHz ) || Start 1.905 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -24.17 dém -11.17 d8 1.005 GHz 1.910 GHz 100,000 kHz 1.90672 GHz 8.12 dBm -26.88 dB
1.849 GHz 1.850 GHz 50.000 kHz 1,85000 GHz -26.16 dBm -13.16 dB 1,910 GHz 1.911 GHz 50,000 kHz 1.91014 GHz -27.09 dBm -14.09 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85152 GHz 7.95 dém -27.05 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91106 GHz -23,78 dBm -10.78 dB
) T
( JU ) I e [ )i ) LT —

Date: 16.AUG.2017 22:51:50

Date: 16.AUG.2017 22:54:36

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPPC2100

Page Number

1 A27 of A40

Report Issued Date : Dec. 04, 2017

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2



SPORTON LAB.

FCC RF Test Report

Report No. :

FG792101A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

( E ] [:=
Spectrum ug‘ Spectrum —
Ref Level 30.00 dm Offset 15.10 d@ Mode Auto Sweep Ref Level 30.00 dém Offset 15.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck _SPURIRIECHYEKABS PABS
Line _$PURIOUS_LINE_ABS Line _$PURIOUS_LINE_ABS PABS
0 dbme= L INE_ABS. 20 dB
10d 10d
od T \
7 \
-10 de: ,'
|_SPURIOUS_LINE_ABS / \
-20d
-30d P ni v \/’ ~
PP /\/ \/\ bl
G, s -40d
50 de: 50 d
60 d -60 d
Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
[Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.705 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -25.97 dBm -12.97 dB 1.750 GHz 1.755 GHz 100,000 kHz 1.75176 GHz 8.34 dem -26.66 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70984 GHz -27.91 dBm -14.91 dB 1.755 GHz 1.756 GHz 50,000 kHz 1.75516 GHz -27.47 dBm -14.47 dB
1.710 GHz 1.715 GHz 100.000 kHz 1,71153 GHz 8.36 dBm -26.64 de 1.756 GHz 1.760 GHz 1.000 MHz 1.75609 GHz -24.97 dBm -11.97 d8
1 * aig
L hid J QHRRRRRND we [ 1 J G .

Date: 16.AUG.2017 21:25:15

Date: 16.AUG.2017 21:29.04

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPPC2100

Page Number

1 A28 of A40

Report Issued Date : Dec. 04, 2017

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




SPORTON LAB.

FCC RF Test Report

Report No. : FG792101A

CDMA BCO (1xRTT)

Lowest Band Edge

Highest Band Edge

Date: 15.NOV.2017 09:38:33

( ] =)
Sp um # u%: Spectrum # v
Ref Level 30.00 dBm Offset 14.40 d& Mode Auto Sweep Ref Level 30.00 dBm Offset 14.40 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgPwr
Limit ¢heck 3 _SPURIRHE CHYEKABS PABS
20 ghine _BPURIOUS_LINE_ABS_ PABS 20 dhine —PPURIOUS_LINE_ABS PABS
10 dl ™
0 dBm /
-10 d8 !
LINE_ABS_ I i \ |
\ -20 der
™ _ ]
/I ] 30d I
] J"\\% s P
Mf/ \7Ad V\W\M o L/~ M
T, '\vg,«"’v iy
WMM
-60 d
Start 820.0 MHz 6003 pts Stop 829.0 MHz Start 844.0 MHz 6003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,97226 MHz -31.90 d8m -18.90 d8 844.000 MHz 849.000 MHz 100,000 kHz 848.32409 MHz 12.04 dBm -22.96 dB
823.000 MHz 824,000 MHz 15.000 kHz 823,99975 MHz -17.73 dém -4.73 dB 849,000 MHz 850.000 MHz 15,000 kHz 849.00025 MHz -14.85 dBm -1.85 dB
824.000 MHz 829,000 MHz 100.000 kHz 824,65592 MHz 12.58 dBm -22.42 dB 850.000 MHz 855.000 MHz 100.000 kHz 850.01374 MHz -35.44 dBm -22.44 dB
) Nig
{ JU J ( )y ) T )

Date: 15.NOV.2017 09:41:19

CDMA BC1 (1xRTT)

Lowest Band Edge

Highest Band Edge

Spectrum # Z¥|[| Spectrum #
Ref Level 30.00 dBm Offset 15.10 d@ Mode Auto Sweep Ref Level 30.00 dBm Offset 15.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIRIE CHEEKABS PABS
2 _$ S S, DABS Line _! _LINE_ABS | PABS
D‘l ine _$PURIOUS_LINE_ABS_ PA| 20 dBmE
10dB o ' Y 10 der it ‘\
| | - [ \
10 dB / -10d
“SPURIOUS_LINE_ABS_ ) f V,J L\w“ L
- - - - = ™ -20d A
et b ""M
—— = -30d S
r / \\M"%_. d \.\ Tt
4 r‘w\..% ::EM" L= o |
-50 dB
-60 dB
Start 1.845 GHz 6003 pts Stop 1.855 GHz ) || Start 1.905 GHz 6003 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -24.72 dém -11.72.d8 1.905 GHz 1.910 GHz 100,000 kHz 1.90876 GHz 14.04 dBm -20.96 dB
1.849 GHz 1.850 GHz 15.000 kHz 1.85000 GHz -26.80 dBm -13.80 d8 1,910 GHz 1.911 GHz 15,000 kHz 1.91000 GHz -31.01 dBm -18.01 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85075 GHz 14.57 dBm -20.43 d8 1.911 GHz 1,915 GHz 1,000 MHz 1,91106 GHz -23.23 dBm -10.23 dB
) aig
( JU ) I ee [ )i ) LT —
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Conducted Spurious Emission

GSM850 (EDGE class 8)

GSM850 (GSM)

Lowest Channel

Lowest Channel

#*

Ref Level 24.40 dBm
SGL Count 10/10
(@1 Max

Spectrum

Offset 14.40 db Mode Auto Sweep

Spectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 db

Mode Auto Sweep

(@1 Max

20 dbifnit Gheck pAES 20 gbinit §heck PAES
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS

10 10

0 0

Date: 16.AUG. 2017 19:07:20

Date: 16.AUG. 2017 192806

-60 di -60 di
-70 di -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 407.62869 MHz -37,95 dém -24,95 & 30.000 MHz 820.000 MHz 1.000 MHz 349.19730 MHz -38,33 dém -25,33 dB
855.000 MHz 1.000 GHz 1,000 MHz 912.93478 MHz -37.36 dém -24.36 d8 855.000 MHz 1.000 GHz 1,000 MHz 901.77536 MHz -36.19 dém -23.19 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.15048 GHz -37.00 dem -24,00 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.78265 GHz -36.,85 dam -23,85 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.62830 GHz -32,80 dam -19.80 d8 3.000 GHz 7.000 GHz 1,000 MHz 5.03688 GHz -33.26 dam -20,26 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.78765 GHz -35.60 d8m -22,60 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.18860 GHz -35.51 d8m -22,51 d8
) J ) J

Middle Channel

Middle Channel

Spectrum

Ref Level 24.40 dBm  Offset 14.40 di Mode Auto Sweep
SGL Count 10/10

(@1 Max

Spectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 db Mode Auto Sweep

(@1 Max

20 dbifnit Gheck pAES 20 gbinit §heck PAES
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS

10 10

0 0

Date: 16,AUG. 2017 19:08:40

Date: 16 AUG 2017 19.29.22

-30 d
50
60 dB 60 dB
-70 di -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 721.10195 MHz -37.24 dém 24,24 d8 30.000 MHz 820.000 MHz 1.000 MHz 616.87406 MHz -37.80 dém -24,80 d&
855.000 MHz 1.000 GHz 1.000 MHz 950.90580 MHz -36.58 dém -23.58 d8 855.000 MHz 1.000 GHz 1,000 MHz 968.65942 MHz -37.37 dém 24,37 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.94963 GHz -37.32 dém 24,32 d8 1.000 GHz 3.000 GHz 1.000 MHz 1.93726 GHz -37.03 deém -24,03 d8
3.000 GHz 7.000 GHz 1,000 MHz 5.05038 GHz -32,65 dam -19.65 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.53331 GHz -32,65 dam -19.65 d8
7,000 GHz 9.000 GHz 1,000 MHz 8.77790 GHz -35.17 d8m -22.17 d8 7,000 GHz 9.000 GHz 1,000 MHz 8.08274 GHz -35.25 d8m -22,25 d8
o : - 7 T —

Highest Channel

Highest Channel

Spectrum

Ref Level 24.40 dBm  Offset 14.40 di Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 db Mode Auto Sweep

PARS

20 dbifnit Gheck pAES 20 gbinit §heck

Line _§PURIOUS_| INE_ABS, PABS Line _§PURIOUS_| INE_ABS, PABS
10 10
0 0

Date: 16.AUG 2017 19:10.01

Date: 16.AUG 2017 19:30:38

60 d8 60 dB
-70 di -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 273.00100 MHz -38,45 dém -25,45 d& 30.000 MHz 820.000 MHz 1.000 MHz 103.63068 MHz -36.80 dBm -23.80 d&
855.000 MHz 1.000 GHz 1.000 MHz 882.78986 MHz -36.70 dém -23.70 d8 855.000 MHz 1.000 GHz 1,000 MHz 906.48551 MHz -36.81 dém -23.81d8
1.000 GHz 3.000 GHz 1.000 MHz 1.96275 GHz -37.12 dém -24,12.d8 1.000 GHz 3.000 GHz 1.000 MHz 2.63767 GHz -36.93 dam -23.93 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.88976 GHz -32,65 dam -19.65 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.93876 GHz -31,43 dam -18.43 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.01487 GHz -35.17 dBm -22.17 d8 7.000 GHz 9.000 GHz 1,000 MHz 8.87964 GHz -34.88 d8m -21.88 d8
)i J )i J T
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GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.10 dm  Offset 15.10 di
SGL Count 10/10

Mode Auto Sweep

20 dbifnit $heck PAES
Line _3PURIOUS_} INE_ABS PABS

Spectrum

Ref Level 25.10 dm  Offset 15.10 di
SGL Count 10/10

Mode Auto Sweep

(@1 Max
20 dbifnit $heck PAES

Line _3PURIOUS_} INE_ABS PABS
10

Date: 16.AUG 2017 19:49.06

-50
60 d 60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __poweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 689.02799 MHz -36.66 dBm -23.66 d8 30.000 MHz 1.000 GHz 1,000 MHz 628.43328 MHz -37.12 d8m -24,12 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.57326 GHz -37.63 dém 24,63 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.41068 GHz -37.80 dém -24,80 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.95532 GHz -35.85 dém -22,85 d 1.915 GHz 3.000 GHz 1,000 MHz 2.98461 GHz -35.75 dém -22,75 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.61280 GHz -31.50 dam -18.50 d8 3.000 GHz 7.000 GHz 1.000 MHz 5.76790 GHz -31,97 deém -18.97 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.28929 GHz -34,46 dam -21,46 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.56115 GHz -34,99 dam -21,99 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.15359 GHz -32.35 d8m -19.35 d8 13.600 GHz 19.100 GHz 1,000 MHz 17.60155 GHz -32.60 d8m -13.60 d8
o J - 7 T —

Date: 16.AUG 2017 20117:49

Middle Channel

Middle Channel

Spectrum

Ref Level 25.10 dém  Offset 15.10 di Mode Auto Sweep
SGL Count 10/10

20 dbifnit $heck PAES
Line _$PURIOUS_} INE_ABS PABS

10

0

-10

Spectrum

Ref Level 25.10 dém  Offset 15.10 di Mode Auto Sweep
SGL Count 10/10

20 dbifnit $heck PAES
Line _$PURIOUS_} INE_ABS PABS

10

0

Date: 16.AUG 2017 19:50.26

-50
60 d 60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 919.28786 MHz -35,97 dém -22,97 d8 30.000 MHz 1.000 GHz 1,000 MHz 621.16192 MHz -36,35 d8m -23,35 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.18348 GHz -37.34 d8m -24.34 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.66405 GHz -36.84 d8m -23.84 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.50293 GHz -36.44 dém -23.44 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.81130 GHz -35.97 dém -22.97 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.89926 GHz -31.63 dam -18.53 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.82277 GHz -32,32 dém -19.32d8
7.000 GHz 13.600 GHz 1,000 MHz 11.24138 GHz -33,92 dam -20,92 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.61772 GHz -34.66 dam -21,66 d8
13.600 GHz 19.100 GHz 1,000 MHz 17.65105 GHz -31.49 d8m -18.49 d8 13.600 GHz 19.100 GHz 1,000 MHz 17.90953 GHz -32.51 d8m -19.51 d8
) J ) J

Date: 16,AUG 2017 2019.08

Highest Channel

Highest Channel

sctrum

Ref Level 25.10 dm  Offset 15.10 d&
SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 25.10 dm  Offset 15.10 d&
SGL Count 10/10

Mode Auto Sweep
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Date: 16,AUG 2017 19.51:43

@1 Max
20 dbifit Gheck PAES 20 dbifit Gheck PAES
Line _$PURIOUS_| INE_ABS PAkS Line _$PURIOUS_| INE_ABS PAkS
10 10
0 d 0 d
204
-50
60 d 60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 317.70365 MHz -36,79 d8m -23.79 d8 30.000 MHz 1.000 GHz 1,000 MHz 379.75262 MHz -36.79 d8m -23.79 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.64040 GHz -36.88 d8m -23.80 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.68263 GHz -37.08 dém -24,08 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.99030 G -36.47 dém -23.47 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.98502 GHz -35.49 dém 22,49 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.84777 GHz -32,28 dém -19.28 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.58080 GHz -31.35 daém -18.35 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.59226 GHz -34,50 dam -21,50 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.25127 GHz -34,99 dam -21,99 d8
13.600 GHz 19.100 GHz 1,000 MHz 17.89343 GHz -32.06 d8m -19.06 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.97578 GHz -31.88 d8m -18.88 d8
)i J
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0.: FG792101A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

*

Spectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 db Mode Auto Sweep

(@1 Max

20 ghinit $heck PAES
Line _§PURIOUS_| INE_ABS, PABS

10

0

*

Spectrum

Ref Level 25.10 dém  Offset 15.10 di

SGL Count 10/10

Mode Auto Sweep

(@1 Max

20 dhifit $heck PAES
Line _$PURIOUS_) INE_ABS PABS

10

0

Date: 16.AUG 2017 2313:05

Date 16.AUG 2017 21:07:41

60d
70
704
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW. | Frequencs | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 625,03998 MHz -35.68 dém -22.68 d8
30.000 MHz 820.000 MHz 1.000 MHz 819.01299 MHz -33,50 dm -20.50 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84437 GHz -30.32 dém -17.32 d8
855.000 MHz 1.000 GHz 1.000 MHz 895.03623 MHz -36.16 dem -23.16 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.92985 GHz -35.76 dém -22.76 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.50669 GHz -36.95 dem -23,95 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.00086 GHz -32.52 dém -19.52 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.86177 GHz -31,94 dam -18.94 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.36737 GHz -34,75 dam -21.75 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.85014 GHz -35.30 d8m -22,30 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.24854 GHz -31.78 d8m -18.78 d8
~ ~
] ]

Middle Channel

Middle Channel

Spectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 db Mode Auto Sweep

Spectrum

Ref Level 25.10 dém  Offset 15.10 di

SGL Count 10/10

Mode Auto Sweep

@1 Max @1 Max
20 dbiit fheck PABS 20 ghifnit $heck PAES
Line _§PURIOUS_| INE_ABS pAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
OUS_LINE_; i
30
-50
.60 d
60 d8
70
04
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs | Powerabs | alimit | 30.000 MHz 1.000 GHz 1.000 MHz 521,30185 MHz -36.67 dém -23.67 dB
30.000 MHz 820.000 MHz 1.000 MHz 266.68416 MHz -37.46 dém -24,46 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.08594 GHz -37.64 dém -24.64 dB
855,000 MHz 1.000 GHz 1,000 MHz 997.86232 MHz -35.56 dém -22.56 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.76940 GHz -35.68 dém -22.68 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.77440 GHz -36.86 dem -23.86 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.93226 GHz -31.92 dém -18.92 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.90376 GHz -33,03 dam -20.03 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.20713 GHz -34,73 dam -21.73 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.33358 GHz -35.87 dém -22,87 d8 13.600 GHz 19.100 GHz 1.000 MHz 17.91425 GHz -31.86 d8m -18.86 dB
w ~
J ]

Date: 16.AUG 2017 2314:23

Date: 16.AUG 2017 21:08:00

Highest Channel

Highest Channel

ectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 db

Mode Auto Sweep

(@1 Max

20 gbinit $heck PAES
Line _§PURIOUS_}| INE_ABS, PABS

10

0

*

Spectrum

Ref Level 25.10 dém  Offset 15.10 di

SGL Count 10/10

Mode Auto Sweep

(@1 Max

20 ghifnit $heck PAE:
Line _§PURIOUS_) INE_ABS PABS

10

0

a0d 30
-50
-0
.60 d
60 d8
70
-70 di S —
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs |__Powerabs |  atimit | 30.000 MHz 1.000 GHz 1.000 MHz 478.15842 MHz -35.95 dm -22,95 d8
30.000 MHz 820.000 MHz 1.000 MHz 732.15642 MHz -37.76 dém -24,76 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.67545 GHz -36.98 d8m -23.98 dB
855.000 MHz 1.000 GHz 1.000 MHz 948.87681 M| -37.29 dém -24,29 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91697 GHz -26.87 dém -13.87 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.73216 GHz -36.72 deém -2372.d8 3,000 GHz 7.000 GHz 1.000 MHz 5.77990 GHz -31.30 dém -18.30 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.20485 GHz -31,07 dem -18.07 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.79415 GHz -35,00 dam -22.00 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.01025 GHz -35.69 dem -22,69 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.30668 GHz -32.32 dém -19.32 d8
w ~
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum
Ref Level 30.00 dBm  Offset 15.10 dé Mode Auto Sweep
SGL Count 10/10

(@1 Max

Limit ¢heck
20 dbipe—HPURIOUS JINE ABS
10 df
0

-10

Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 969.70265 MHZ -35,77 dém -22,77 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.70341 GHz -35,79 dém 22,79 d8
1.760 GHz 3.000 Gz 1.000 MHz 2.34420 GHz -36.02 dem -23.02 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.05587 GHz -31.01 dem -18.01 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.56257 GHz -35.10 dem -22.10 de
13.600 GHz 18.000 GHz 1.000 MHz 17.94516 GHz -32.02 dém -13.02 d8

)i J 1L

Date: 16.AUG.2017 22:44:51

Middle Channel

Spectrum -

Ref Level 30.00 dém  Offset 15.10 B Mode Auto Sweep
SGL Count 10/10

Limit fheck
20 dbife—HPURIOUS }INE ABS
10 df
0

60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequenc |__Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 922.68116 MHz -36.44 dam -23.44 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.60688 GHz -37.56 dém -24,56 d8
1.760 GHz 3.000 GHz 1,000 MHz 1.85415 GHz -36.17 dém -23.17 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -31,22 dam -18.22 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.59839 GHz -35.18 deém -22.18 de
13.600 GHz 18.000 GHz 1,000 MHz 16.88672 GHz -31.28 dém -18.28 d8

)i ] G

Date 16 AUG 2017 224612

Highest Channel

&

Spectrum

Ref Level 30.00 dém  Offset 15.10 dB Mode Auto Sweep
SGL Count 10/10

Limit fheck
20 dbife—HPURIOUS }INE ABS

60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc |__Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 261.47176 MHz -36,54 d8m -23.54d8
1.000 GHz 1.708 GHz 1.000 MHz 1.15027 GHz -37.72 dém -24.72 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76194 GHz -33.24 dém -20.24 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.90876 GHz -31,63 dam -18.93 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.63375 GHz -34,90 dam -21,90 d8
13.600 GHz 18.000 GHz 1,000 MHz 17.61204 GHz -31.64 d8m -18.64 d8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG792101A

CDMA BCO (1xRTT)

CDMA BC1 (1xRTT)

Lowest Channel

Lowest Channel

Spectrum

Spectrum

Ref Level 24.40 dBm  Offset 14.40 dé Mode Auto Sweep Ref Level 25.10 dBm  Offset 15.10 d8 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 ghinit $heck PAES 20 ghifnit ¢heck PAES
Line _§PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS pAES
10 10
0 0
30 -30 I
-50
-0
60 d
60d
70
704
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Power Abs ALimit |
Rangelow | RangeUp RBW. | Frequency | Power Abs Alimit__| 30.000 MHz 1.000 GHz 1,000 MHz 101.50175 MHz -36.85 dm -23.85 d8
30.000 MHz 820.000 MHz 1.000 MHz 619.40780 MHz -33,63 dém -20.63 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -33.48 dém -20.48 dB
855.000 MHz 1.000 GHz 1.000 MHz 875.47101 MHz -36,72 dém -23.72.d8 1.915 GHz 3.000 GHz 1.000 MHz 2.84236 GHz -36.03 dém -23.03 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.13898 GHz 65 dam -23,65 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.60480 GHz -31.43 dém -18.43 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.70029 GHz -32,06 dam -19.06 d8 7.000 GHz 13.600 GHz 1,000 MHz 9.03760 GHz -32,49 dam -19.49 ds
7.000 GHz 9.000 GHz 1.000 MHz 7.59605 GHz -34.56 d8m -21.56 d8 13.600 GHz 19.100 GHz 1.000 MHz 14.90950 GHz -29.39 dém -16.39 d8
~ ~

J

Date: 15.NOV.2017 094246

]

Date: 27.SEP 2017 11:59.28

Middle

Channel

Middle Channel

Spectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 db

Mode

‘Auto Sweep

Spectrum

Ref Level 25.10 dém
SGL Count 10/10

Offset 15.10 d&

Mode Auto Sweep

@1 Max @1 Max
20 dbiit fheck PABS 20 ghifnit $heck PAES
Line _§PURIOUS_| INE_ABS pAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
OUS_LINE_; i
a0d -30
-50
50
.60 d
60 d8
70
-70 di !
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Power Abs ALimit |
Rangelow | Rangeup | RBW | Frequency |  Power Abs Alimit | 30.000 MHz 1.000 GHz 1,000 MHz §95.04998 MHz -35.78 d8m -22,78 d8
30.000 MHz 820.000 MHz 1.000 MHz 630.69215 MHz -37.87 dém -24,87 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.76075 GHz -36.87 dém -23.87 d8
855,000 MHz 1.000 GHz 1,000 MHz 856.99275 MHz -37.49 dém -24.49 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.92345 GHz -34.69 dém -21,60 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.84464 GHz -37,41 deém -24,41 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.09436 GHz -29,03 dém -16.93 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.88326 GHz -32,41 d8m -19.41 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.76115 GHz -31,89 dam 18,89 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.35258 GHz -34.98 dém -21.98 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.27693 GHz -28.65 d8m -15.65 d8
w ~

]

Date: 15.NOV.2017 09:44:08

]

Date: 27.SEP 2017 12:00:45

Highest Channel

Highest Channel

ectrum

Ref Level 24.40 dBm  Offset 14.40 dB

Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 25.10 dém

Offset 15.10 di Mode Auto Sweep

SGL Count 10/10

@1 Max @1 Max
20 dbiit fheck PAES 20 ghipnit heck PAB!
Line _§PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
a0d -30
v . S0
-0
.60 d
60 d8
70
-70 di S —
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency |  Power Abs Alimit__| 30.000 MHz 1.000 GHz 1.000 MHz 903.29085 MHz -35.93 dém -22,93 d8
30.000 MHz 820.000 MHz 1.000 MHz 401.70665 MHz -38.95 dém -25,95 d 1.000 GHz 1.845 GHz 1.000 MHz 1.65687 GHz -37.06 dém -24.06 dB
855,000 MHz 1.000 GHz 1,000 MHz 967.06522 M -37.39 dém -24.39 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.54158 GHz -35.62 dém -22.62 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.86189 GHz -38.14 dem -25.14 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.76228 GHz -30.83 dém -17.83 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.73578 GHz -32,84 dam -19.84 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.22312 GHz -32,82 dém -19.82 de
7.000 GHz 9.000 GHz 1,000 MHz 8.65467 GHz -34.79 dém -21.79 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.73837 GHz -28.49 dém -15.49 d8
w ~
J J )

Date: 15.NOV.2017 09:4532
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saronis. FCC RF Test Report

Report No. : FG792101A

Frequency Stability

Test Conditions Middle Channel G(SGMSBS;) (EDGGSIQ/Icgligs 8) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036 0.0287
40 Normal Voltage 0.0024 0.0024
30 Normal Voltage 0.0084 0.0359
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0048 0.0191
0 Normal Voltage 0.0048 0.0263
-10 Normal Voltage 0.0072 0.0347 PASS
-20 Normal Voltage 0.0012 0.0395
-30 Normal Voltage 0.0036 0.0323
20 Maximum Voltage 0.0000 0.0347
20 Normal Voltage 0.0096 0.0311
20 Battery End Point 0.0072 0.215

Note: Normal Voltage = 3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPPC2100

Page Number
Report Issued Date : Dec. 04, 2017
Report Version
Report Template No.: BU5-FG22/24/27 Version 1.2
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: Rev. 01




saronis. FCC RF Test Report

Report No. : FG792101A

Test Conditions Middle Channel Gs(gslfﬂc;o (Eggg(ljggs 8) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043 0.0181
40 Normal Voltage 0.0005 0.0191
30 Normal Voltage 0.0191 0.0053
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0027 0.0165
0 Normal Voltage 0.0016 0.0027
-10 Normal Voltage 0.0154 0.0197 PASS
-20 Normal Voltage 0.0000 0.0021
-30 Normal Voltage 0.0149 0.0218
20 Maximum Voltage 0.0138 0.0181
20 Normal Voltage 0.0128 0.0122
20 Battery End Point 0.0048 0.0186
Note:

1. Normal Voltage = 3.7 V.

; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
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saronis. FCC RF Test Report

Report No. : FG792101A

Test Conditions Middle Channel 2’;&%“1’;2222; 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0191
30 Normal Voltage 0.0179
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0239
-10 Normal Voltage 0.0215 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0203
20 Battery End Point 0.0143

Note: Normal Voltage = 3.7 V.

; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronis. FCC RF Test Report

Report No. : FG792101A

Test Conditions Middle Channel ga%hﬂlggzggs“) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048
40 Normal Voltage 0.0037
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0043
-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0053
20 Normal Voltage 0.0032
20 Battery End Point 0.0016
Note:
1. Normal Voltage = 3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
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saronis. FCC RF Test Report

Report No. : FG792101A

Test Conditions Middle Channel \(Algcli/lDCMf\zgaKnb(i)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0121
40 Normal Voltage 0.0139
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0063
-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0012
20 Battery End Point 0.0081
Note:
1. Normal Voltage = 3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG792101A

o : Limit
Test Conditions Middle Channel CI(Dll\)iIQT%rC))O 2.5ppm
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036
40 Normal Voltage 0.0251
30 Normal Voltage 0.0227
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0084
0 Normal Voltage 0.0215
-10 Normal Voltage 0.0335 PASS
-20 Normal Voltage 0.0120
-30 Normal Voltage 0.0299
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0060
20 Battery End Point 0.263
Note: Normal Voltage = 3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V
. : Limit
Test Conditions Middle Channel C?mg_?%l )
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0101
40 Normal Voltage 0.0027
30 Normal Voltage 0.0069
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0053
0 Normal Voltage 0.0112
-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0085
20 Maximum Voltage 0.0122
20 Normal Voltage 0.0011
20 Battery End Point 0.0059
Note:

1. Normal Voltage = 3.7V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronis. FCC RF Test Report

Report No. : FG792101A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -49.51 -13 -36.51 -50.29 -51.37 1.19 5.20 H
2472 -63.55 -13 -50.55 -66.54 -65.77 1.53 5.90 H
3297 -67.56 -13 -54.56 -71.51 -70.35 1.76 6.70 H
How 1648 -55.47 -13 -42.47 -53.33 -57.33 1.19 5.20 \Y,
2472 -64.10 -13 -51.10 -66.08 -66.32 1.53 5.90 Y,
3297 -69.00 -13 -56.00 -72.32 -71.79 1.76 6.70 \Y,
1672 -48.02 -13 -35.02 -49.03 -49.88 1.19 5.20 H
2508 -61.97 -13 -48.97 -64.96 -64.19 1.53 5.90 H
_ 3345 -67.68 -13 -54.68 -71.63 -70.47 1.76 6.70 H
Middle 1672 -54.21 -13 -41.21 -52.44 -56.07 1.19 5.20 Y,
2510 -66.35 -13 -53.35 -68.33 -68.57 1.53 5.90 \Y,
3345 -68.82 -13 -55.82 -72.14 -71.61 1.76 6.70 \Y,
1698 -50.21 -13 -37.21 -50.78 -52.07 1.19 5.20 H
2546 -61.35 -13 -48.35 -64.34 -63.57 1.53 5.90 H
_ 3396 -66.49 -13 -53.49 -70.44 -69.28 1.76 6.70 H
Fligh 1698 -55.21 -13 -42.21 -53.02 -57.07 1.19 5.20 \Y,
2546 -63.32 -13 -50.32 -65.3 -65.54 1.53 5.90 \Y,
3396 -69.04 -13 -56.04 -72.36 -71.83 1.76 6.70 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
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saronis. FCC RF Test Report

Report No. : FG792101A

EDGE 850 (GSM)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -51.13 -13 -38.13 -51.22 -52.99 1.19 5.20 H
2472 -63.69 -13 -50.69 -66.68 -65.91 1.53 5.90 H
3297 -67.59 -13 -54.59 -71.54 -70.38 1.76 6.70 H
o 1648 -55.64 -13 -42.64 -53.54 -57.50 1.19 5.20 \Y,
2472 -63.58 -13 -50.58 -65.56 -65.80 1.53 5.90 \Y,
3297 -68.16 -13 -55.16 -71.48 -70.95 1.76 6.70 \Y,
1672 -51.37 -13 -38.37 -51.48 -53.23 1.19 5.20 H
2510 -65.28 -13 -52.28 -68.27 -67.50 1.53 5.90 H
_ 3345 -67.63 -13 -54.63 -71.58 -70.42 1.76 6.70 H
Middle 1672 -56.72 -13 -43.72 -54.68 -58.58 1.19 5.20 Y,
2510 -66.12 -13 -53.12 -68.1 -68.34 1.53 5.90 Y,
3345 -67.64 -13 -54.64 -70.96 -70.43 1.76 6.70 \Y,
1698 -51.21 -13 -38.21 -51.31 -53.07 1.19 5.20 H
2546 -61.13 -13 -48.13 -64.12 -63.35 1.53 5.90 H
_ 3396 -67.32 -13 -54.32 -71.27 -70.11 1.76 6.70 H
Fligh 1698 -56.76 -13 -43.76 -54.72 -58.62 1.19 5.20 \Y,
2546 -64.62 -13 -51.62 -66.6 -66.84 1.53 5.90 \Y,
3396 -68.45 -13 -55.45 -71.77 -71.24 1.76 6.70 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG792101A

GSM1900 (GSM)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3699 -69.14 -13 -56.14 -72.65 -74.13 1.88 6.87 H
5550 -65.38 -13 -52.38 -73.57 -72.68 2.38 9.68 H
7401 -63.04 -13 -50.04 -75.07 -72.11 2.74 11.81 H
o 3699 -69.17 -13 -56.17 -72.96 -74.16 1.88 6.87 \Y,
5550 -63.73 -13 -50.73 -72.3 -71.03 2.38 9.68 \Y,
7401 -64.17 -13 -51.17 -74.88 -73.24 2.74 11.81 \Y,
3759 -69.65 -13 -56.65 -73.16 -74.64 1.88 6.87 H
5640 -66.14 -13 -53.14 -74.33 -73.44 2.38 9.68 H
_ 7521 -63.52 -13 -50.52 -75.55 -72.59 2.74 11.81 H
Middle 3759 -69.78 -13 -56.78 -73.57 -74.77 1.88 6.87 Y,
5640 -65.39 -13 -52.39 -73.96 -72.69 2.38 9.68 Y,
7521 -65.35 -13 -52.35 -76.06 -74.42 2.74 11.81 \Y,
3819 -69.63 -13 -56.63 -73.14 -74.62 1.88 6.87 H
5730 -66.32 -13 -53.32 -74.51 -73.62 2.38 9.68 H
_ 7638 -63.24 -13 -50.24 -75.27 -72.31 2.74 11.81 H
Fligh 3819 -69.54 -13 -56.54 -73.33 -74.53 1.88 6.87 \Y,
5730 -65.78 -13 -52.78 -74.35 -73.08 2.38 9.68 \Y,
7638 -64.85 -13 -51.85 -75.56 -73.92 2.74 11.81 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
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saronis. FCC RF Test Report

Report No. : FG792101A

EDGE1900 (GSM)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3699 -69.14 -13 -56.14 -72.65 -74.13 1.88 6.87 H
5550 -65.38 -13 -52.38 -73.57 -72.68 2.38 9.68 H
7401 -63.04 -13 -50.04 -75.07 -72.11 2.74 11.81 H
o 3699 -69.17 -13 -56.17 -72.96 -74.16 1.88 6.87 \Y,
5550 -63.73 -13 -50.73 -72.3 -71.03 2.38 9.68 \Y,
7401 -64.17 -13 -51.17 -74.88 -73.24 2.74 11.81 \Y,
3759 -68.77 -13 -55.77 -72.28 -73.76 1.88 6.87 H
5640 -65.80 -13 -52.80 -73.99 -73.10 2.38 9.68 H
_ 7521 -63.39 -13 -50.39 -75.42 -72.46 2.74 11.81 H
Middle 3759 -69.71 -13 -56.71 -73.5 -74.70 1.88 6.87 Y,
5640 -64.96 -13 -51.96 -73.53 -72.26 2.38 9.68 Y,
7521 -64.92 -13 -51.92 -75.63 -73.99 2.74 11.81 \Y,
3819 -69.63 -13 -56.63 -73.14 -74.62 1.88 6.87 H
5730 -66.32 -13 -53.32 -74.51 -73.62 2.38 9.68 H
_ 7638 -63.24 -13 -50.24 -75.27 -72.31 2.74 11.81 H
Fligh 3819 -69.54 -13 -56.54 -73.33 -74.53 1.88 6.87 \Y,
5730 -65.78 -13 -52.78 -74.35 -73.08 2.38 9.68 \Y,
7638 -64.85 -13 -51.85 -75.56 -73.92 2.74 11.81 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG792101A

WCDMA Band Il (RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3705 -69.31 -13 -56.31 -72.82 -74.30 1.88 6.87 H
5557 -65.91 -13 -52.91 -74.10 -73.21 2.38 9.68 H
7410 -62.80 -13 -49.80 -74.83 -71.87 2.74 11.81 H
o 3705 -69.30 -13 -56.30 -73.09 -74.29 1.88 6.87 \Y,
5557 -66.32 -13 -53.32 -74.89 -73.62 2.38 9.68 \Y,
7410 -64.54 -13 -51.54 -75.25 -73.61 2.74 11.81 \Y,
3759 -69.38 -13 -56.38 -72.89 -74.37 1.88 6.87 H
5640 -66.82 -13 -53.82 -75.01 -74.12 2.38 9.68 H
_ 7521 -63.38 -13 -50.38 -75.41 -72.45 2.74 11.81 H
Middle 3759 -69.66 -13 -56.66 -73.45 -74.65 1.88 6.87 Y,
5640 -66.22 -13 -53.22 -74.79 -73.52 2.38 9.68 Y,
7521 -65.17 -13 -52.17 -75.88 -74.24 2.74 11.81 \Y,
3816 -69.67 -13 -56.67 -73.18 -74.66 1.88 6.87 H
5723 -66.03 -13 -53.03 -74.22 -73.33 2.38 9.68 H
_ 7629 -63.65 -13 -50.65 -75.68 -72.72 2.74 11.81 H
Fligh 3816 -69.74 -13 -56.74 -73.53 -74.73 1.88 6.87 \Y,
5723 -65.87 -13 -52.87 -74.44 -73.17 2.38 9.68 \Y,
7629 -64.76 -13 -51.76 -75.47 -73.83 2.74 11.81 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPPC2100
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saronis. FCC RF Test Report

Report No. : FG792101A

WCDMA Band IV(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel Limit Reading Power loss Gain
(MHz) | (dBm) | (dBm) | 4 @Bm) | (dBm) (dB) (dBi) (HV)
3426 -62.76 -13 -49.76 | -71.04 -67.90 1.81 6.95 H
5136 -59.00 -13 -46.00 | -73.56 -66.07 2.23 9.30 H
6849 -55.38 -13 -42.38 | -74.73 -63.66 2.60 10.88 H
How 3426 -65.56 -13 -52.56 | -71.36 -70.70 1.81 6.95 \%
5136 -59.37 -13 -46.37 | -73.67 -66.44 2.23 9.30 \%
6849 -55.84 -13 -42.84 | -74.38 -64.12 2.6 10.88 \%
3465 -62.45 -13 -49.45 | -70.73 -67.59 1.81 6.95 H
5199 -57.22 -13 -44.22 | -71.78 -64.29 2.23 9.30 H
_ 6930 -55.24 -13 -42.24 | -74.59 -63.52 2.60 10.88 H
e 3465 -65.10 -13 -52.10 -70.9 -70.24 1.81 6.95 \%
5199 -57.01 -13 -4401 | -71.31 -64.08 2.23 9.30 \%
6930 -55.97 -13 -42.97 | -74.51 -64.25 2.6 10.88 \%
3504 -63.51 -13 -50.51 | -71.79 -68.65 1.81 6.95 H
5259 -59.21 -13 -46.21 | -73.77 -66.28 2.23 9.30 H
High 7011 -55.17 -13 -42.17 | -74.52 -63.45 2.60 10.88 H
3504 -65.28 -13 -52.28 | -71.08 -70.42 1.81 6.95 \%
5259 -59.60 -13 -46.60 -73.9 -66.67 2.23 9.30 \%
7011 -56.24 -13 -43.24 | -74.78 -64.52 2.6 10.88 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPPC2100
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saronis. FCC RF Test Report

Report No. : FG792101A

WCDMA Band V (RMC 12.2Kbps)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1652 -67.74 -13 -54.74 -66.37 -69.60 1.19 5.20 H
2480 -65.12 -13 -52.12 -68.11 -67.34 1.53 5.90 H
3306 -67.74 -13 -54.74 -71.69 -70.53 1.76 6.70 H
o 1652 -67.53 -13 -54.53 -65.49 -69.39 1.19 5.20 \Y,
2480 -66.06 -13 -53.06 -68.04 -68.28 1.53 5.90 \Y,
3306 -67.70 -13 -54.70 -71.02 -70.49 1.76 6.70 \Y,
1672 -67.23 -13 -54.23 -65.86 -69.09 1.19 5.20 H
2510 -65.42 -13 -52.42 -68.41 -67.64 1.53 5.90 H
_ 3345 -67.99 -13 -54.99 -71.94 -70.78 1.76 6.70 H
Middle 1672 -68.02 -13 -55.02 -65.98 -69.88 1.19 5.20 Y,
2510 -66.51 -13 -53.51 -68.49 -68.73 1.53 5.90 Y,
3345 -69.15 -13 -56.15 -72.47 -71.94 1.76 6.70 \Y,
1694 -65.60 -13 -52.60 -64.23 -67.46 1.19 5.20 H
2540 -65.16 -13 -52.16 -68.15 -67.38 1.53 5.90 H
_ 3387 -67.22 -13 -54.22 -71.17 -70.01 1.76 6.70 H
Fligh 1694 -66.80 -13 -53.80 -64.76 -68.66 1.19 5.20 \Y,
2540 -66.81 -13 -53.81 -68.79 -69.03 1.53 5.90 \Y,
3387 -68.72 -13 -55.72 -72.04 -71.51 1.76 6.70 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPPC2100
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saronis. FCC RF Test Report

Report No. : FG792101A

CDMA BCO (1XRTT)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -46.85 -13 -33.85 -57.57 -53.13 0.41 8.83 H
2472 -56.31 -13 -43.31 -71.43 -64.42 0.51 10.76 H
3298 -59.40 -13 -46.40 -75.66 -68.43 0.59 11.77 H
o 1648 -46.36 -13 -33.36 -57.07 -52.64 0.41 8.83 \Y,
2472 -53.18 -13 -40.18 -67.72 -61.29 0.51 10.76 \Y,
3298 -59.07 -13 -46.07 -75.76 -68.10 0.59 11.77 \Y,
1672 -48.44 -13 -35.44 -59.27 -54.80 0.41 8.92 H
2512 -55.09 -13 -42.09 -70.19 -63.23 0.51 10.80 H
_ 3346 -59.54 -13 -46.54 -75.72 -68.74 0.60 11.95 H
Middle 1672 -45.67 -13 -32.67 -56.52 -52.03 0.41 8.92 Y,
2512 -55.93 -13 -42.93 -70.36 -64.07 0.51 10.80 Y,
3346 -59.51 -13 -46.51 -76.1 -68.71 0.60 11.95 \Y,
1696 -50.46 -13 -37.46 -61.36 -56.90 0.41 9.01 H
2544 -57.88 -13 -44.88 -72.97 -66.01 0.51 10.79 H
_ 3393 -59.51 -13 -46.51 -75.62 -68.87 0.60 12.11 H
Fligh 1696 -46.73 -13 -33.73 -57.67 -53.17 0.41 9.01 \Y,
2544 -58.28 -13 -45.28 -72.75 -66.41 0.51 10.79 \Y,
3393 -59.22 -13 -46.22 -75.73 -68.58 0.60 12.11 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : WYPPC2100
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saronis. FCC RF Test Report

Report No. : FG792101A

CDMA BC1 (1XRTT)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -56.35 -13 -43.35 -75.26 -68.10 0.63 12.38 H
5555 -53.62 -13 -40.62 -74.62 -64.96 0.81 12.16 H
7403 -52.21 -13 -39.21 -76.39 -61.33 0.99 10.11 H
o 3700 -55.36 -13 -42.36 -74.97 -67.11 0.63 12.38 \Y,
5555 -50.40 -13 -37.40 -72.07 -61.74 0.81 12.16 \Y,
7403 -51.75 -13 -38.75 -75.93 -60.87 0.99 10.11 \Y,
3760 -56.13 -13 -43.13 -75.07 -67.84 0.64 12.34 H
5639 -50.32 -13 -37.32 -71.2 -61.73 0.83 12.24 H
_ 7522 -51.56 -13 -38.56 -75.81 -60.57 0.99 10.00 H
Middle 3763 -55.27 -13 -42.27 -75.04 -66.97 0.64 12.34 Y,
5639 -46.03 -13 -33.03 -67.8 -57.44 0.83 12.24 Y,
7522 -51.49 -13 -38.49 -75.74 -60.50 0.99 10.00 \Y,
3819 -56.10 -13 -43.10 -75.1 -67.76 0.65 12.31 H
5730 -49.45 -13 -36.45 -70.38 -60.96 0.82 12.33 H
_ 7634 -51.47 -13 -38.47 -76.02 -61.01 0.98 10.52 H
Fligh 3819 -55.11 -13 -42.11 -74.96 -66.77 0.65 12.31 \Y,
5730 -46.60 -13 -33.60 -68.62 -58.11 0.82 12.33 \Y,
7634 -51.59 -13 -38.59 -76 -61.13 0.98 10.52 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958
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